
Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

Final Report 

NJS Consultants Co., Ltd 
7-1 

Chapter 7 Present Sewage Volume in the Three Areas and Projection 
of Sewage Generation Volume for the Project Area 

 

7.1 Present and Planned Sewage Generation Volume by Area 
7.1.1 Per Capita Sewage Generation Volume 

As mentioned in section 6.3.3, unit water consumption rate for domestic use is planned at 150 lpcd, i.e. 

water quantity reaching the consumer tap. As per Section 3.5 “Per Capita Sewage Flows” of the CPHEEO 

Manual on Sewage and Sewage Treatment, ideally all consumed water should reach the collection system. 

However, the observed dry weather quantity is less than per capita consumption, since some water is lost 
[...]
and even causes the cancellation of 24/7 water supply. The need of OHTs, especially for a smaller water 

supply system is discussed as the review results of existing DPR in Chapter 11. 

 

Hydraulic profiles for the City Trunk Mains between Tataguni Pumping Station and GLRs are shown in 

Figure 10.1.4 and Figure 10.1.5 for the Western route and Eastern route, respectively. In the Western route, 

water is transmitted by pumping to the farthest GLR, while water flows by gravity to concerned GLRs 

after Gottigere GLR in the Eastern route. 

 

 

  



Bengaluru W
ater Supply and Sewerage Project (Phase 3)  

Final Report 

NJS Consultants Co., Ltd 
10-8 

 

 

 

Figure 10.1.4 Hydraulic Profile of City Trunk Main in the West Route 



Bengaluru W
ater Supply and Sewerage Project (Phase 3)  

Final Report 

NJS Consultants Co., Ltd 
10-9 

 

 

 
 

Figure 10.1.5 Hydraulic Profile of City Trunk Main in the East Route 



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

Final Report 

NJS Consultants Co., Ltd 
10-10 

10.1.3 Water Intake Facility and Conveyance Line 

(1) Water Intake Facility  

The raw water is taken from the Cauvery River at Shiva Anicut (weir) through a head regulator into a ca-

nal which flows for about 1.9 km to Forbes Sagar/ SBR (Shiva Balancing Reservoir). From the balancing 

reservoir, some water flows through the Shivasamudrum power channel to the Shiva Power station where 

it is used for power generation and then returns to the river. Another canal controlled by a head regulator 

leaves Forbes Sagar and flows for about 8.5 km to NBR (Netkal Balancing Reservoir). 

 

The 1,750 mm dia. water transmission pipeline was developed by Stage I and II projects, 1,950 mm dia. 

pipeline by Stage III and 1,900 mm dia. pipeline by Stage IV, Phase-I project. Recently in the year 2012, 

under Stage IV, Phase 2 project, 3,000 mm dia. pipeline has been laid from Forbes Sagar to NBR and 

2,600 mm dia. pipeline has been laid from NBR to TK Halli. All pipelines run parallel up to the WTP 

complex at TK Halli. 

 

A conveyance pipeline with 2,750 mm dia. has been laid by BWSSB from the intake point at SBR to 

NBR for a length of 6.3 km for Stage V project, as planned in CWSS Stage V DPR. But the use of the 

pipeline was once changed by BWSSB for the water transmission of Stage I to III instead of Stage V, 

however, BWSSB decided to use for Stage V as Figure 10.1.6 shows. Presently, the work for proposed 

pipeline with 2,750 mm dia. for 9.95 km from NBR to TK Halli for Stage V has been started (BWSSB’s 

own fund). 

 

Figure 10.1.6 On-going and Proposed Conveyance Pipelines 

 

The water intake is planned from pipe intake point which was constructed in Stage IV Phase 2 project. 

The intake amount shall be 775 MLD for the Stage V project. Photo 10.1.1 shows the intake point. There 

are three (3) gates for water intake and three (3) intake pipes are installed; 

 Left  : 3,000 mm for stage IV to connect to TK Halli 

 Center : 3,000 mm extended for only 30 m long, this is for future use 

 Right  : 2,750 mm to connect to NBR, which is to be used for Stage V project 

 

C
au

ve
ry

 R
iv

er

Canal

   
H

ul
lu

ha
lla

 R
iv

er

   
S

hi
m

sh
a 

R
iv

er

TK Halli WTP

SBR
(Shiva Balancing Reservoir)

Stage 3
270MLD, 1950mm

Stage 4 (Phase 1)
300MLD, 1900mm

V
400MLD

Exsting Plants
Stage 1: 135MLD
Stage 2: 135MLD
Stage 3: 270MLD
Stage 4 Pha 1: 270MLD
Stage 4 Pha 2: 500MLD

Proposed Plant
Stage 5: 775MLD

600MLDStage 4 (Phase 2)
700MLD, 2600mm

Stage 4 (Phase 2)
1000MLD, 3000mm

Stage 1 & 2
270MLD, 1750mm

NBR
(Netkal Balancing Reservoir)

Existing 2750mm
(≒ 6.3 km)

Pipe Intake
Valve Chamber

Stage 5
775MLD, 2750mm

Under Construction (BWSSB Fund)
≒ 10 km



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

Final Report 

NJS Consultants Co., Ltd 
10-11 

 

Photo 10.1.1 Intake Facility 

(Right & Center Gates are Viewed) 
Figure 10.1.7 Location of Conveyance Pipeline 

from Intake to WTP 

 

Intake water for Stage I to Stage IV passes Forbes Sagar / SBR, where sedimentation effect of sand and 

grids is confirmed. The water taken for Stage V is also planned to pass the SBR, thus, a grid chamber is 

not proposed at the WTP. 

 

(2) Conveyance Line 

As described above, the pipeline with 2,750 mm dia. made of MS for 6.3 km from SBR to NBR is not 

required for the Stage V project. The location of conveyance pipeline from intake to WTP is shown in 

Figure 10.1.7. An application of gravity flow was confirmed hydrologically for the pipeline. Table 10.1.5 

summarizes on-going and proposed conveyance pipelines. 

 

  



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

Final Report 

NJS Consultants Co., Ltd 
10-12 

Table 10.1.5 On-going and Existing Conveyance Pipelines (Excluding JICA Survey Project Scope) 

Location Specifications 

1 
SBR to NBR 

Gravity Flow 

Use Existing one 

MS Pipeline: 6.3 km, 2,750 mm diameter 

2 
NBR to TK Halli 

Gravity Flow 

On-going (in tender process) MS Pipeline: 9.95 km, 2,750 mm diameter 

Bridges for River crossings: two (2) sites at Hulluhalla and Shimsha rivers

 

10.1.4 Water Treatment Plant (WTP) 

(1) Physical Conditions in the Planned WTP Area 

i. Location: Adjacent to TK Halli WTP compound (BWSSB property: refer to Photo 10.1.2) 

ii. Area: 38 acers (15.4 ha) 

iii. Current Land Use: Staff quarters and school are located  

iv. Land Use in surrounding area of planned WTP 

  West: BWSSB Quarters 

  South: WTP (TK Halli) across Bima River  

  East: Agriculture use 

  North: Residential area across a road 

v. Existing and Design Elevation 

  Existing elevation: North West +597.5 m and South East +586.8 m 

  Design Elevation: +595 m to +590 m 

vi. High Flood Level: +586 m 

 

 
  Source: JICA Survey Team 

Photo 10.1.2 Layout of TK Halli WTP Complex 



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

Final Report 

NJS Consultants Co., Ltd 
10-13 

 

   Source: JICA Survey Team 

Photo 10.1.3 Proposed WTP Site 

 

(2) Basic Conditions for Design of WTP and Treatment Process 

1) Raw Water Quality 

Data on raw water quality were collected for the period from 2009 to 2014. Turbidity was analyzed as 

shown in Figure 10.1.8. The turbidity is commonly less than 5 NTU, but rises during July to October 

(monsoon season) between 20 and 65 NTU. Figure 10.1.9 shows the daily fluctuation of the turbidity in 

2015. The left graph shows time basis and the right one shows the results of frequency distribution analy-

sis. The highest turbidity is 55 NTU, but not exceeding 5 NTU for 189 days. 

 

 

   Source: BWSSB 

Figure 10.1.8 Raw Water Turbidity Variation from 2009 to 2014 

Residential area



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

Final Report 

NJS Consultants Co., Ltd 
10-14 

Source: BWSSB 

Figure 10.1.9 Raw Water Turbidity in 2015 

 

Monthly average pH in 2015 are shown in Figure 10.1.10. It varies from 8.05 in November to 8.28 in 

January and February. Considering other water quality examination reports, the raw water quality criteria 

is shown in Table 10.1.6. 

 
     Source: BWSSB 

Figure 10.1.10 Raw Water pH in 2015 

 

Table 10.1.6 Raw Water Quality Criteria 

Raw Water Parameter Units Design Value Design value of DPR 

Turbidity NTU 100 max    Ave.: 16 100 max        < 20 NTU: 80% 

pH pH units 7.0 min     8.5 max  7.0 min  9.0 max 

Alkalinity mg/L as CaCO3 200 max  30 min  200 max 

Total hardness mg/L as CaCO3 160 max  30 min  160 max 

Total dissolved solids mg/L 500 max  70 min  350 max 

Calcium mg/L 75 max  5 min  40max 

Iron mg/L 1.0 max  0.3 min  1.0 max 

Magnesium mg/L 28 max  3 min  28 max 

Total Coliforms MPN per 100 2000 max 2000 max 

Temperature °C 
19 min  36 max 

Ave.: 26 
19 min 36 max 

Ave.: 26 

  Source: JICA Survey Team 

8.28 8.28 8.25 8.24 8.23 8.21
8.16 8.19 8.19

8.12
8.05

8.14
8.20

7.50

7.60

7.70

7.80

7.90

8.00

8.10

8.20

8.30

8.40

8.50

Jan Feb Mar Apr May Jun Jul Aug Sep Oct Nov Dec Ave.

(pH)



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

Final Report 

NJS Consultants Co., Ltd 
10-15 

2) Required Water Quality of Treated Water 

The treated water quality requirements are specified to meet the CPHEEO Manual (May 1999 - Third 

Edition, Ministry of Urban Development), which are shown in Table 10.1.7. 

 

Table 10.1.7 Guidelines for Drinking Water in CPHEEO 

 
    Source: CPHEEO Manual 

  



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

Final Report 

NJS Consultants Co., Ltd 
10-16 

Based on the above standards, the treated water quality criteria for design of facilities are shown in Table 

10.1.8. Regarding to Iron removal, it is supposed to be achieved by the cascade aerator as the density is 

low in raw water. 

Table 10.1.8 Treated Water Quality Criteria 

Item Performance Requirement 

Turbidity 
Less than 1 NTU for 100% of the time;  

less than 0.5 NTU 90% of the time 

pH 7.0 to 8.5 

Color Less than 5 units Pt/Co scale 

Iron Less than 0.1 mg/L 

Al Less than 0.03 mg/L 

Coliforms Total Coliforms 0/100 mL (Nil) 

     Source: JICA Survey Team 

 

3) Treatment Process 

A typical treatment flow in CPHEEO Manual is shown in Figure 10.1.11. The manual says as follows; 

 

 In case of surface water where the water has turbidity below 10 NTU and free from odor and color, 

plain disinfection by chlorination is adopted before supply. 

 In surface water with turbidities not exceeding 50 NTU and where sufficient area is available, plain 

sedimentation followed by slow sand filtration and disinfection are practiced. 

 Conventional treatment process including pre-chlorination, aeration, flocculation (rapid and slow 

mixing) sedimentation, rapid gravity filtration and post chlorination are adopted for highly polluted 

surface waters with algae or other microorganism. 

 

Based on the raw water turbidity as indicated, the conventional treatment process was considered as 

shown in Figure 10.1.11.  

The processes for aeration and pre-chlorination seems not to be required under present raw water quality, 

however, they are considered in the previous projects for the following reasons: 

 

 Raw water is stored in SBR and algae may grow in the tank, 

 DO may be exhausted in the underground pipeline of 16 km 

 A conventional treatment process is adopted and operated at all existing WTPs.  

 

Therefore, the processes for aeration and pre-chlorination are employed for this project. The schematic 

diagram for proposed WTP is shown in Figure 10.1.12. 

 

  



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

Final Report 

NJS Consultants Co., Ltd 
10-17 

 

        Source: CPHEEO Manual 

Figure 10.1.11 Typical Treatment Flow in CPHEEO Manual 

 

 
Figure 10.1.12 Proposed Conventional Water Treatment Process 

 

(3) Disinfection Method 

Chlorination facility is planned to provide safe water to consumers, holding disinfection effect in water 

distribution pipelines. Liquid chlorine is applied at the existing WTPs. The same manner of disinfection 

shall be used for this project.  

Aeration
(Reaching)

Pipe Intake

P

Pre
Chlorination

Flush Mixing Flocculation Sedimentation Rapid Filtration

Post
Chlorination

Pumping



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

Final Report 

NJS Consultants Co., Ltd 
10-18 

(4) Sludge Treatment Process 

The discharge of treated sludge into the Shimsha River is not permitted. A lot of sludge will be generated 

in application of conventional treatment process for design flow of 775 MLD. For the treatment of the 

sludge, it is preferable to apply a mechanical dewatering process instead of a sludge drying bed from the 

view point of foot print required within the limited area. A centrifuge type of dewatering equipment has 

been adopted in the existing Stage IV Phase 2 project as it has advantage in maintenance and cost per-

formance. Then the same type of the equipment is recommended for this project. 

 

10.1.5 Transmission Pipeline and Pump Station with Water Hammer Countermeasures 

(1) Design Condition 

i. Hazen Williams C Value of 140 is adopted for centrifugally lined MS pipes as shown in CPHEEO 

Manual (refer to C value in Table 10.1.9).  

ii. Velocity of water in the pipeline is assumed to be 0.6 m/s to 1.8 m/s. 

 

Table 10.1.9 C Value of Hazen Williams Formula 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

    Source: CPHEEO Manual 

 

(2) Diameter of Transmission Pipeline 

If diameter of pipe becomes larger, purchase cost becomes higher, on the contrary O&M cost may be re-

duced as a result of decreasing of friction losses. The diameter of transmission pipeline was determined in 

Stage V project considering Life Cycle Cost (LCC). The design diameter arrived at 3,000 mm in the LCC 

analysis after comparative study with a variation from 2,800 mm dia. to 3,000 mm dia. (The difference is 

less than 1%). 

  



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

Final Report 

NJS Consultants Co., Ltd 
10-19 

(3) Pipe Materials 

Usually Ductile Iron (DI) pipe and Mild Steel (MS) pipe are used for water supply. For a larger diameter 

pipes (more than 1,000 mm dia.), as the low cost and good in the joint connection, MS pipe is selected. 

For the procurement of larger diameter pipes, there are two alternatives; 1) purchase fabricated pipe or 2) 

purchase raw material and make pipes on site. In the application of later method, the procedure of fabri-

cation is required followed by welding, inner/ outer lining, and it is important to make sure of quality as-

surance. The fabrication on site was adopted in the Stage IV Phase 2 project. Employing the same manner 

for this project, the procurement procedure shall be determined through the evaluation of the price and 

technical proposal from suppliers. 

 

(4) Design Criteria for MS Pipe 

 The pipeline will be buried with a minimum cover of 1.20 m under the existing ground level. 

 The wall thickness of buried steel pipe shall be sized taking into consideration the pressures/forces 

impacting internally and/or externally to the pipes as follows;   

 Earth pressure due to backfill 

 Uniform collapse pressure 

 Super imposed concentrated or distributed line loads of vehicles at road crossings 

 Buoyancy forces on empty pipelines  

 Handling stresses 

 Sub-soil water pressure 

 Pipe laying shall be followed by AWWA manual M11. 

 The internal design pressure shall be considered 1.5 times the working pressure.  

 

(5) Transmission Pipeline  

1) TK Halli to Harohalli 

The 3000 mm dia. proposed MS clear water transmission pipeline will be approximately 43.9 km long 

from TK Halli to Harohalli. As seen from the ground profile, the ground elevation varies from 590 m at 

the beginning to a maximum of elevation 700 m at 21 km chainage near JK Doddi. There is however a 

low point (elevation 620 m) at 30 km chainage and again rising to the same elevation 690 m at about 40 

km chainage. The pipe ends at 43.9 km chainage at the Harohalli pumping station at an elevation of 690 

m. 

 

2) Harohalli to Tataguni 

The transmission pipeline length from Harohalli to Tataguni is approximately 21.5 km, According to the 

ground profile, the ground elevation varies from 690 m at Harohalli to 820 m at Tataguni with no signifi-

cant peak. The lowest point (elevation 670 m) in this stretch is at about 49.5 km from TK Halli. 

 

3) Tataguni to City Entry (Vajarahalli) 

The stretch from Tataguni to Vajarahalli crossing involves about 4.05 km of pipeline along the existing 

pipeline route. The total length of the transmission line is 69.45 km including above mentioned 4.05 km. 



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

Final Report 

NJS Consultants Co., Ltd 
10-20 

The outline of transmission pipeline is shown in Table 10.1.10. 

 

Table 10.1.10 Length of Transmission Pipeline 

Type of Transmission System Reach 
[...]
earthen with lined sloping sides and lined floor or it may be built in concrete or brick with vertical walls. 

Sewage is aerated by a surface rotor/aerators placed along the channel. The rotor/aerators not only aerates 

the sewage but also provides a horizontal velocity to the mixed liquor preventing the sludge from settling 

in the ditch. 

 

 
Source: JICA Survey Team 

Figure 10.2.21 Process Flow of OD 

 

b) Sequencing Batch Reactor (SBR) 

The sequencing batch reactor (SBR: refer to Figure 10.2.22) is a type of activate sludge treatment system 

which treats sewage by aeration and sedimentation in a single tank. Period of each process can be adjust-

ed flexibly in this process. 

Since anaerobic, anoxic and oxic condition can also be flexibly controlled, nitrogen and phosphorus re-

moval corresponding to loading variation is possible according to the operation condition. 

 

Oxidation Ditch Process (Normal and Advanced)
(OD)

Influent
Final

Sedimentation
Tank

Effluent

RAS

WAS

Oxidation Ditch

RAS: Return Activated Sludge
WAS: Waste Activated SludgeNormal:Carousel  Aerator, 3m side depth

Advanced:  Fine Bubble Aerator, 5.5m side depth



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

 Final Report 

NJS Consultants Co., Ltd 
10-98 

 
Source: JICA Survey Team 

Figure 10.2.22 Process Flow of SBR 

 

It should be noted that an advanced type which is a kind of SBR, has been attracting attention recently 

India. It performs multi-processes in a single reactor like SBR, and has a proprietary technology for au-

tomatic control by DO monitoring, a blower and a decanter etc. This allows for shorter cycle times as 

well as the omission of a separate denitrification cycle. Hence, no mixers for denitrification are necessary. 

 

c) Extended Aeration Process (EA) 

Single-stage systems are those in which nutrient removal is achieved in a single basin and clarifier. Re-

moval of nitrogen is achieved by combined nitrification (under aerobic conditions) and denitrification 

(under anoxic conditions). A single-stage system using one anoxic zone can achieve 65 to 70% of T-N 

elimination factor as normal influent. The process flow is shown in Figure 10.2.23.  

 

 
Source: JICA Survey Team 

Figure 10.2.23 Process Flow of EA 

 

 

nitrification Process

Anoxic
Tank

Final
Sedimentation

Tank

Effluent

RAS

WAS

Aerobic
Tank

RAS: Return Activated Sludge
WAS: Waste Activated Sludge

Nitrified Mixed Liquor
Extended Aeration (EA) 

Influent



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

 Final Report 

NJS Consultants Co., Ltd 
10-99 

d) Moving Bed Biofilm Reactor (MBBR) 

This process is similar to ASP with plastic membrane. By separate aeration tank with wall as anaerobic 

zone and aerobic zone, it is possible to eliminate Phosphorus effectively. The process flow is shown in 

Figure 10.2.24. Organic substrates are supplied from influent sewage into the anaerobic stage and the re-

turn sludge comes into contact with the carbon source only in the anaerobic stage. Faster uptake of or-

ganic substrates in the anaerobic stage is the key for bacteria to win in the microbial selection in the en-

hanced biological phosphorus removal process. 

  
Source: JICA Survey Team 

Figure 10.2.24 Process Flow of MBBR 

 

e) Anaerobic Anoxic Oxic Process (A2O) 

In this process as shown in Figure 10.2.25, sludge flow returns to reactor in the order of anaerobic tank 

-anoxic tank-oxic tank, with circulation from oxic tank to anoxic tank as shown in Figure 10.2.25. This 

enables simultaneous removal of nitrogen and phosphorus as advanced wastewater treatment.  

Compared to ASP, the anaerobic tank and anoxic tank are needed for this system, it needs the construction 

area wider. 

  
Source: JICA Survey Team 

Figure 10.2.25 Process Flow of A2O 

 

Anaerobic Aerobic Process
(AO)

Primary
Sedimentation

Tank

Influent

Anaerbic
Tank

Final
Sedimentation

Tank

Effluent

Sludge

RAS

WAS

Aerobic
Tank

RAS: Return Activated Sludge
WAS: Waste Activated Sludge

Anaerobic Anoxic Oxic Process
(A2O)

Primary
Sedimentation

Tank

Influent

Anaerobic
Tank

Final
Sedimentation

Tank

Effluent

Sludge

Nitrified Mixed Liquor

WAS

Oxic
Tank

RAS: Return Activated Sludge
WAS: Waste Activated Sludge

Anoxic
Tank

RAS

 
Aerobic 
MBBR 
Tank 

Moving Bed Biofilm Reactor (MBBR)



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

 Final Report 

NJS Consultants Co., Ltd 
10-100 

f) Membrane Biological Reactor (MBR) 

MBR is an activated sludge process similar to ASP. The difference is in the method of separation of liquid 

and solid. In the MBR process, the bio-solids are separated by membranes. Figure 10.2.26 shows process 

flow. MBR does not require final sedimentation tanks and the reactor tank volume can be smaller than 

ASP due to high MLSS concentration. Disinfection is not needed because coliform is removed by the 

membrane. However, the flow equalization tanks are usually equipped because the flux of membrane is 

not so flexible to variation of flow. When the site is small, MBR has advantages. Much air supply is re-

quired to protect the fouling on the membrane surface which causes power cost high. Chemicals cost for 

periodical cleaning of membrane and membrane replacement cost is necessary. O&M cost for MBR is 

higher than that of ASP. 

  

Source: JICA Survey Team 

Figure 10.2.26 Process Flow of MBR 

 

3) Evaluation of Candidate Sewage Treatment Process and Recommendation of Processes to be Em-

ployed in the Project 

Comprehensive evaluation of concerned sewage treatment process was made in application of scoring 

method. Table 10.2.32 presents scoring results comparing potential treatment methods. Advanced Ex-

tended Aeration Process (EA), and Advanced type SBR are selected as appropriate processes, because 

past record of India is comparatively higher than other processes.  

 

Recommended two (2) processes have been used in Bengaluru; EA is applied at Raja Canal STP and 

many others, and Advanced type of Sequential Batch Reactor (SBR) is selected for Stage IV Phase-II 

(on-going) project. 

 

 

 

 

 

 



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

 Final Report 

NJS Consultants Co., Ltd 
10-101 

Table 10.2.32 Evaluation of Sewage Treatment Processes 

Name 

Advanced 

Oxidation Ditch

Process 

Sequencing 

Batch Reactor

Extended 

Aeration 

Process 

Moving Bed 

Biofilm Reactor

Anaerobic Anoxic

Aerobic Process

Membrane 

Bioreactor 

Without Primary Sedimentation Tank With Primary Sedimentation Tank 

Advanced OD SBR EA MBBR A2O MBR 

Nitrogen rem oval 5 5 5 5 5 5 

Treated Water 

Quality 
4 4 4 4 4 5 

Lot for 

Treatment Process 
3 3 3 3 3 3 

CAPEX 3 3 3 3 2 2 

Easiness of 

Maintenance 
3 3 3 3 2 2 

OPEX 4 3 3 3 3 3 

Past Record 

In India 
1 4 4 2 1 1 

Total 23 25 25 23 20 21 

Adoption Better Best Best Better Fair Fair 

Note: Evaluation score 5:Best, 4:Better, 3:Fair, 2:Poor, 1:Bad                                   
Source: JICA Survey Team 

 

4) Alternative Study for the Treatment Process 

Considering above evaluation results, experience at existing STPs in Bengaluru and new stringent efflu-

ent standards adopted in April 2015, Extended Aeration process (EA) and Sequencing Batch Reactor pro-

cess (SBR) are listed as the candidate treatment processes.  However, these processes need enhanced 

nutrient removal to meet the new effluent standards as described below. 

 

a) Extended Aeration (EA) Process with Enhanced Nutrient Removal 

EA process consists of a reactor and a final sedimentation tank, where a primary sedimentation tank is 

omitted. Instead of omission of primary sedimentation tank, the reactor should have a larger volume than 

ASP. For nitrogen removal, the reactor has anoxic tank and aerobic tank, where nitrification and denitri-

fication are carried out by circulating nitrified mixed liquor from aerobic tank to anoxic tank (see Figure 

10.2.27). For phosphorus removal, alum is added to mixed liquor before flowing into the Final Sedimen-

tation Tank. If phosphorus concentration of raw sewage is over 7 mg/l, anaerobic tank should be added to 

the reactor for biological phosphorus removal, because overdose of alum affects nitrifiers. 

 

There are some existing STPs applying the mentioned above process without dosing Alum, which are K 

& C Valley STP, Mailasandra STP and Raja Canal STP. It was confirmed that nitrogen is removed to meet 

the new effluent standard at these STPs. However, phosphorous cannot be removed without dosing Alum. 



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

 Final Report 

NJS Consultants Co., Ltd 
10-102 

  
Source: JICA Survey Team 

Figure 10.2.27 EA Process with Enhanced Nitrogen and Phosphorus Removal 

 

b) Sequencing Batch Reactor (SBR) with Enhanced Nutrient Removal 

SBR-process is carried out in a single tank, where cyclic actions are repeated: fill, aeration, reaction, set-

tling, and decanting (see Figure 10.2.28). To remove nitrogen, either putting anoxic reaction time in a cy-

cle, or making an anoxic zone in a reactor is required. For phosphorus removal, alum is added to the SBR 

basin at the end of aeration period before settling. If phosphorus in the influent sewage is over 7mg/l, the 

phosphorus removal to meet effluent standards may not be easy. 

 

 
Source: JICA Survey Team 

Figure 10.2.28 SBR Process with Enhanced Nitrogen and Phosphorus Removal 

 

c) Comparison of Biological Treatment Process 

Results of comparison between the biological treatment processes are difference depend on condition like 

as characteristics of influent sewage so that the condition should be set before the comparison. Therefore, 

the condition has been set as shown in Table 10.2.33. 

To estimate a volume of reactor, the following items are needed; 

Advanced Part 

Advanced Part 

AUTOMATICCONTROL 



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

 Final Report 

NJS Consultants Co., Ltd 
10-103 

- Required volume to secure nitrifier in aerobic tank,  

- Required volume for denitrification in anoxic tank, 

- Circulation rate of nitrified mixed-liquor to achieve desired nitrogen removal performance.  

 

If the above values are appropriate, BOD removal performance also will be achieved. 

 

Table 10.2.33 Assumptions for Comparison of Biological Treatment Processes 

Item Design Value 

Temperature 20 ℃ 

MLSS  3,000mg/l   

Water quality Influent Effluent 

BOD 350mg/l 10mg/l
COD 800mg/l 50mg/l 

TSS 450mg/l 10mg/l
T-N 70mg/l 10mg/l 

NH4-N 45.5mg/l 5mg/l

T-P 7mg/l 2mg/l 

                                            Source: JICA Survey Team                   

 

The comparison between those processes that are supposed at the influent sewage characteristics are 

shown in the Table 10.2.34. Considering performance and easiness of maintenance, Extended Aeration 

system is recommended. Since the planned STPs are ranged from 3MLD to 17MLD as comparatively low 

capacity, daily flow fluctuation may be high. Thus, SBR system may require flow equalization tank to 

balance the flow.  

Table 10.2.34 Comparison of Biological Treatment 

Process EA SBR 

Performance  
to meet new standards. 

4 3 

Footprint area 5 5 

Primary Clarifier No need No need 

Reactor HRT= 25hr HRT= 32hr 

Final Clarifier HRT= 7.0hr No need 

Capital expense 5 4 

Operational expense 4 5 

Electrical power Moderate Moderate to low 

Alum consumption Moderate Moderate 

Maintenance & repair Moderate Moderate 

Easiness of maintenance 4 3 

 Flexible operation can be done 
easily. 

At the maintenance of a decanter 
or diffusers, the operation is not 
easy. 



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

 Final Report 

NJS Consultants Co., Ltd 
10-104 

Legend: 5: Excellent, 4: Good, 3: Fair, 2: Poor, 1: Bad, 0: N/A (Not Applicable), EA: Extended Aeration,  
SBR: Sequenced Batch Reactor  

Source: JICA Survey Team 

   

5) Disinfection Process 

As agents for disinfection of the effluent, ozone, UV radiation, and chlorine are commonly used at STPs.  

Disinfection with ozone is used for reuse applications due to its ability to reduce trace constituents. How-

ever, capital and power cost is higher than the others (UV and chlorine) in case of no application for ef-

fluent reuse. 

 

Disinfection with UV radiation is more compact than chlorine disinfection, and chemical consumption is 

also less than others. In addition, it does not generate byproducts such as Trihalomethanes (THMs) or 

Haloacetic acids (HAAs). However, the experience at STPs in India is limited and more stringent water 

quality control is required because particles affect its germicidal effectiveness. Therefore, an elaborate 

investigation is necessary to apply this technology.  

Chlorine is the most common agent for disinfection having high effectiveness for bacteria and viruses and 

its continuity. However, it will produce THMs and HAAs in presence of precursors. To meet the envi-

ronmental standards for “no residual chlorine in effluent allowed for discharging to waterbody”, 

de-chlorination system may be required. The comparison among the three (3) methods are shown on Ta-

ble 10.2.35.  

Considering cost, experience, and effectiveness for bacteria/ viruses, chlorine is the most applicable and 

reliable. Provided that high concentration of chlorine is required to meet the new discharge standard of 

fecal coliform less than 100 MPN/100ml. Moreover, sensitive control of chlorination dosing will be re-

quired or de-chlorination system may be required to meet the environmental standards. 

 

Table 10.2.35 Comparison of Disinfection Methods 

Items Chlorine UV radiation Ozone 

Germicidal Effective-
ness 

5 
4 

Depend on TSS 
5 

Capital expense 4 3 3 

 Larger reactor than the others. 
HRT > 30min.  

Tanks for de-chlorination re-
quired. 

The most compact reactor. 

 

HRT > 10min 

Special painting for ozone is 
required in reactor. 

 

 Building for chemical dosing 
facility and storage is required. 

No building required. 

 

Most of equipment must be in a 
building where ozone concen-
tration monitored strictly.  

  

 

 

Less devices than the others.

 

Many devices required. 
(Gas preparation unit, ozone 
generator, Off gas destruct unit, 
ozone monitoring system, etc.) 

Process EA SBR 

Past record in Bengaluru/ India 5 4 

Total Score Evaluation 27 24 



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

 Final Report 

NJS Consultants Co., Ltd 
10-105 

Items Chlorine UV radiation Ozone 

Operational expense 4 4 3 

Chemicals Chlorine and chemical for 
de-chlorination. 

No required. No required. 

Electrical Power Least consumption More than chlorine The most 

Consumable parts Dosing facility etc. UV lamps  Filling material for Off gas 
destruct units 

Easiness of O&M 4 4 3 

Track Record 5 3 3 

Total Score 

(Evaluation) 
22 18 17 

Legend: 5: Excellent, 4: Good, 3: Fair, 2: Poor, 1: Bad, 0: N/A (Not Applicable) 

Source: JICA Survey Team 

 

6) Sludge Treatment 

a) Common practices on sludge treatment and disposal 

During the process of sewage treatment, excess sludge is generated, which shall be treated. The sludge is 

generated at primary and secondary sedimentation tanks. The moisture content of the sludge is about 99%, 

requiring concentration for disposal. The method of concentration includes sludge thickening and me-

chanical dewatering. Power generation is also applied at larger scale STPs using biogas generated at 

sludge digester. Usually sludge is dewatered by sludge drying bed after sludge thickener. Then, dried 

sludge is used by farmers as organic fertilizer as shown below. 

 

Excess Sludge   
Sludge 

Thickener 
  

Sludge Drying 

Bed 

    Organic fertilizer 

(Farmer) 

 

The generated sludge at the 14 existing sewage treatment plants in Bengaluru (where information is 

available) is summarized in Table 10.2.36. Currently, 36.3 tons of sludge is daily generated as by-product 

of treating 594 MLD of sewage and being disposed of as organic fertilizer. 

 

Table 10.2.36 Sludge Generation at Existing STPs 

No.  Location 
Sewage treatment 
capacity (MLD) 

Daily average 
treatment volume 

(MLD) 

Daily generated 
sludge  
(tons) 

Sludge Disposal

1 
K & C Valley 
 (108 + 55 + 55) 

218 195 9.5 
Organic fertilizer 

(Agriculture) 

2 K & C Valley 30 30 2.0 Ditto 

3 Kadabeesenahhali 50 45 1.9 Ditto 

4 Lalbaug 1.5 1.5 0. 1 Ditto 

5 Cubbon Park 1.5 1.5 0.10 Ditto 



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

 Final Report 

NJS Consultants Co., Ltd 
10-106 

No.  Location 
Sewage treatment 
capacity (MLD) 

Daily average 
treatment volume 

(MLD) 

Daily generated 
sludge  
(tons) 

Sludge Disposal

6 Hebbal 60 56 4.55 Ditto 

7 Raja Canal 40 35 2.36 Ditto 

8 K.R. Puram 20 22 1.54 Ditto 

9 Yalahanka 10 6 0.38 Ditto 

10 Jakkur 10 8 0.44 Ditto 

11 V. Valley 180 100 6.25 Ditto 

12 Mylasandra 75 75 6.09 Ditto 

13 Nagasandra 20 18 1.13 Ditto 

14 Kempambudhi 1 1 0.06 Ditto 

Total 717 594 36.3 - 

Source: BWSSB 

 

b) Policy for Sludge Treatment by BWSSB 

Currently BWSSB adopts mechanical thickening and mechanical dewatering for the treatment of gener-

ated sludge as shown below.  

 

Thickening   
Mechanical 

Dewatering 
  

Simplified compost-

ing facility or Storage

   Organic fertilizer 

(Farmer) 

 

Sludge thickener is used for decreasing sludge volume to reduce a capacity of dewatering facility. How-

ever, there is less advantageous for applying sludge thickener in the smaller scale STPs according to the 

experience in Japan. Direct dewatering machine is available and this method is getting popular these days 

in Japan for smaller size STPs. Therefore, omitting thickener is more economical in case of the STPs with 

less than 10 MLD capacity. 

 

For BWSSP Phase 2, digestion facility is only applied for K&C valley STP (60 MLD) whose capacity is 

large. Since, the planned STPs are small ranging from 3 MLD to 17 MLD, generation of sufficient sludge 

can’t be expected to produce biogas for power generation, even in provision of digestion facilities. Also, 

the maintenance will be complicated because the number of mechanical equipment will be increased.  

 

The sludge generated at the STPs is expected to be utilized for agriculture, since industrial wastewater is 

not collected in the sewage systems. However, the demand of fertilizer has been reducing considerably in 

the urban area. It is necessary to consider disposal of sludge using landfill. 

 

Policy for sludge treatment is summarized as follows; 

• The STPs in 110 Villages are located in the outskirts of Bengaluru city and are proximal to farming 

land. There is higher possibility that farmers may approach the STPs for manure.  



Bengaluru Water Supply and Sewerage Project (Phase 3) 
 

 Final Report 

NJS Consultants Co., Ltd 
10-107 

• Mechanical methods of dewatering can help in reducing the footprint of the sludge drying beds.  

• In case of lack of demand from farmers, provision for disposal on land fill may have to be explored.  

• BWSSB should explore the feasibility of installing central sludge management units.  

• Direct dewatering without thickening process may be applied for smaller size STPs to minimize the 

capital cost and O&M. 

 

c) Sludge Thickening 

Thickening of sludge is required to reduce the sludge volume before transferring it to digest-

ers/dewatering unit so as to reduce the digester volume and/or dewatering unit. Thickening technologies 

are explained below.  

 

【Dissolved Air Floatation (DAF)】 

DAF is effective in thickening of sludge by introduction of microscopic air bubbles which adheres to in-

coming solids and form a buoyant blanket. This blanket rises to the surface of the DAF tank and is re-

moved by mechanical means. 

 

【Gravity Thickener】  

This conventional means of thickening utilizes the natural tendency of higher density solids to settle down 